

KOREA TESTING & RESEARCH INSTITUTE



KOREA TESTING & RESEARCH INSTITUTE  
www.ktr.or.kr  
88-2, Yeongdeungpo-dong 8-ga, Yeongdeungpo-gu, Seoul, Korea  
Tel : +82-2-2164-0011 Fax : +82-2-2634-1008

# TEST REPORT

(Registered Copy)

Report No : TAK-003123

Client : Sung Sik, Moon  
Hueintek Inc.

#621-18, Noha-Ri, Paltan-Myeon, Hwaseong-Si, Gyeonggi-Do, Korea.

Receipt Date : Feb.22.2007

Test Completion Date : Mar.06.2007

Sample : Polyester Acoustical Insulation (T-MAX 48K 50mm 3pcf<sup>2</sup>)

## TEST RESULTS

TEST ITEM	UNIT	SAMPLE	RESULT	TEST METHOD
Thermal conductivity	W/m · K		0.035	KS F 5660 : 2001(*)

\* By means of the heat flow meter apparatus.

USAGE : QUALITY CONTROL

- NOTE : 1. The test results on this test report are only limited to the samples and sample names provided by the customer and KTR do not guarantee the quality of all products of the customer.  
2. This test report shall not be used for public relation, advertisement, lawsuit and any other purposes outside the scope of its defined usage.

**Young-Bum Moon**

Prepared by Young-Bum Moon  
Tel: +82-32-570-9662  
E-mail: moon@ktr.or.kr

**Yoo-Hyun Kim**

Reviewed by Yoo-Hyun Kim  
Technical Manager  
E-mail: yhk002@ktr.or.kr

Registered copy of May 22, 2009

Mar.06.2007



**Korea Testing & Research Institute**

President